
Appendix  

 

Appendix 8-1:  Wet Weather Operating Plan 



 

 

 

This page is blank to facilitate double‐sided printing. 



































































































































Appendix  

 

Appendix 8-2:  BSA NFA Final 
  



 

 

 

This page is blank to facilitate double‐sided printing. 



 

Imagine the result 

In association with 

 

Buffalo Sewer Authority  

 

NO FEASIBLE ALTERNATIVE 
EVALUATION FOR THE BIRD 
ISLAND WWTP 

 

August 2, 2013 

 
 
 
 
 



 

 

 

This page is blank to facilitate double‐sided printing. 



 

http://pe.arcadis-us.com/directprojects/1777122/project documents/2013 ltcp - revisions/appendices/app 8-2 nfa document -rev 4 - final (cover changes).docx i 
[...]
In association with 

· Alternative C2 – Implement improvements outlined as Alternative 
C1, but also install a new 160-MGD high-rate disinfection facility to 
disinfect primary effluent in partial treatment mode. 

Table 1-1 summarizes the project costs for all alternatives.  

Table 1-1: Summary of Estimated Project Costs, Annual O&M Costs, and 20-year 
life cycle costs (LCC) 

Alternative 

New 
Process 
Sizing 

(MGD) 

CCT 
Sizing 

(MGD) 

Prob 
Proj 
Cost, 
$M 

Annual 
O&M, 

$M 

20-
year 
LCC,  
$M 

A1 Primary CEPT 240 240 $    64.9 $ 0.55 $72.3 
A2 Primary HRT 240 240 $    81.9 $ 2.75 $119.3 
B1 Add 1 Primary Clar 40  200 $    23.2 $ 0.29 $27.2 
B2 Increm CEPT 40 200 $    32.2 $ 0.40 $37.6 
B3 Increm HRT 40 200 $    31.7 $ 0.72 $41.6 
B4 Storage 200 N/A $  121.6 $ 0.27 $125.3 
B5 Primary CEPT 200 200 $    60.6 $ 0.46 $66.9 
B6 Primary HRT 200 200 $    69.3 $ 2.69 $105.9 
C1 Current + Sec. Treatment 

Improvements 160 N/A $    30.4 $ 0.28 $34.2 

C2 Current + Sec. Treatment 
Improvements 160 160 $    40.5 $ 0.34 $45.1 

 
Each alternative was scored on a number of criteria which were weighted according to 
importance in the decision-making process, including: 

· Process Performance  

· Capital Cost  

· Operations & Maintenance (O&M) Costs  

· Design Complexity & Constructability  

· Maintenance of Plant Operations (MOPO)  

· Operability  

These economic and non-economic evaluations resulted in the BSA identifying Alternative 
C2 as the preferred WWTP alternative for implementation because it: 

· Maximizes secondary treatment of plant wet weather flows.  

· Optimizes primary effluent disinfection.  



 

Buffalo Sewer Authority 1-5 

No Feasible Alternative Evaluation 

 

In association with 

· Has low life-cycle capital and annual O&M costs. 

· Involves relatively straightforward construction with minimal impact to other plant 
treatment processes during construction. 

· Can be implemented within the available land at the WWTP. 

· Is similar to current treatment plant operations. 

Alternative C2 includes the following improvements: 

· Replacement of the sludge and scum collection systems in each of the four existing 
primary clarifiers. 

· Replacement of the primary sludge pumps.   

· Miscellaneous other repairs required to ensure that the primary clarifiers remain 
functional. 

· Addition of a new chlorine contact tank and associated chemical storage and feed 
equipment downstream of the existing four primary clarifiers to provide a minimum 
5-min detention time for high-rate disinfection for primary effluent flows up to 160 
MGD when operating in the partial treatment mode. 

· Construction of two new secondary clarifiers; one in each secondary system 
battery. 

· Improving hydraulics through the sixteen existing secondary clarifiers by providing 
forty-six additional orifices in the peripheral influent channel of each secondary 
clarifier. 

· Expanding the existing chlorine contact tank following the secondary treatment 
process by adding a new tank to disinfect a total secondary process effluent of 400 
MGD, with a contact time of 15 minutes.  

The estimated capital cost for the implementation of Alternative C2 is approximately $40.5 
million. With annual additional O&M costs of $282,000, the 20-year life cycle cost was 
estimated at $44.3 million dollars. Given the high cost of this alternative, an adjustment of 
the proposed 2012 LTCP Update Schedule will be necessary if this treatment upgrade is to 
be included in the LTCP. 

 



 

Buffalo Sewer Authority 2-1 

No Feasible Alternative Evaluation 

 

In association with 

2. REGULATIONS AND POLICIES  

2.1 Review of Applicable Regulations and Policies Regarding Peak Flow 
Management Alternatives 

Until recently, many treatment plants conducted NFA evaluations to support bypassing of 
secondary treatment processes during peak flow events.  However, earlier this year, the 
United States Court of Appeals for the Eighth Circuit held that the USEPA lacks the 
authority to regulate wet weather flow management practices on the POTW site and that 
the USEPA could not require NFA evaluations.  Whether or not the likelihood that the 
bypass policy/NFA no longer applies, the BSA completed the NFA and recommended a 
feasible alternative to current primary bypass practices, and will install this alternative 
assuming Agency approval of the previously requested LTCP schedule changes.  The 
evaluation included in this report demonstrates that the proposed treatment regime in the 
LTCP Update – as it may be amended with the C2 treatment plant upgrade alternative 
discussed above – is consistent with the CSO Policy requirements.  

Step 1 – Documenting the Appropriateness of a CSO Bypass 

Excessive flows conveyed to a treatment process can result in washout of that process.  As 
stated in the US EPA CSO Control Policy:  “For the purposes of applying this regulation to 
CSO permittees, “severe property damage” could include situations where flows above a 
certain level wash out the POTW’s secondary treatment system.”  

A bypass may be warranted under circumstances where the flows conveyed to the POTW 
exceed the secondary unit process capacity. The first step of the NFA evaluation is to 
compare the flows reaching the POTW to the treatment capacity of the primary and 
secondary processes. 

Step 2 – Identifying Feasible Alternatives 

If it is determined that flows to the POTW exceed the existing secondary treatment process 
capacity, alternatives are then identified and evaluated to determine the feasibility of 
increasing secondary treatment capacity or providing a higher level of primary treatment. 
The CSO Control Policy states that the: “EPA further believes that the feasible alternatives 
requirement of the regulation could be met if the record shows that the secondary treatment 
system is properly operated and maintained, that the system has been designed to meet 
secondary limits for flows greater than the peak dry weather flow, plus an appropriate 
quantity of wet weather flow, and that it is either technically or financially infeasible to 
provide secondary treatment at the existing facilities for greater amounts of wet weather 
flow.” 

The CSO Control Policy also provides guidance for evaluating alternatives that minimize 
the adverse impacts of the bypass: “The feasible alternatives analysis should include, for 
example, considerations of enhanced primary treatment (e.g., chemical addition) and non-



 

Buffalo Sewer Authority 2-2 

No Feasible Alternative Evaluation 

 

In association with 

biological secondary treatment.  Other bases supporting a finding of no 
feasible alternatives may also be available on a case by case basis.  As part of 
possible adverse effects resulting from the bypass, the permitting authority should also 
ensure that the bypass will not cause exceedances of Water Quality Standards (WQS).” 

If the secondary treatment capacity is less than the wet weather flows through the 
headworks, a bypass around secondary treatment may be needed to protect the integrity of 
the treatment process. 

The key requirement in the US EPA CSO Control Policy is that: “The CSO-related bypass 
provision in the permit should also make it clear that all wet weather flows passing the 
headworks of the POTW treatment plant will receive at least primary clarification and 
solids and floatables removal and disposal, and disinfection, where necessary, and any 
other treatment that can reasonably be provided.” 

This voluntary NFA evaluation for the BSA’s Bird Island WWTP considers the above 
policies by: 

· Estimating wet weather flows reaching the WWTP during wet weather conditions.  

· Confirming that the secondary treatment process is operated properly and can 
receive flows with an acceptable wet weather peaking factor for the total combined 
influent flow at the WWTP. 

· Identifying alternatives to provide additional secondary treatment capacity. 

· Identifying alternatives for improved treatment and evaluating the benefit from 
those alternatives to address the two major pollutants of concern – TSS and fecal 
coliform. 



 

Buffalo Sewer Authority 3-1 

No Feasible Alternative Evaluation 

 

In association with 

3. EXISTING FACILITIES 

3.1 Bird Island WWTP  

The BSA owns and operates the Bird Island WWTP located at the foot of West Ferry Street in 
Buffalo, New York.  The WWTP receives combined sewer flow from the City of Buffalo, as 
well as all or part of nine tributary communities.  Discharge from the WWTP is to the Niagara 
River through the main WWTP outfall from the secondary system (Outfall 002) and primary 
treatment outfall (Outfall 001) only under wet weather flow conditions.   

Additionally, the WWTP is equipped with outfall 01A upstream of the plant headworks 
designed and operated as an emergency bypass to protect the treatment plant and collection 
system during extreme flows exceeding the plant capacity and/or equipment or process failure.  

The plant was originally placed into service in 1938 as a primary treatment plant with 
secondary treatment facilities constructed during the late 1970’s in response to the Clean Water 
Act.  The WWTP, which provides primary and secondary treatment, disinfection and solids 
handling was designed, and is permitted, for a 12-month rolling average flow of 180 MGD. 
Currently the Plant treats an annual average of approximately 130 MGD. 

The wet stream treatment facilities include: 

· Two manually-cleaned coarse bar racks 

· Raw Wastewater Pump Station (RWWPS) containing six pumps to lift the raw influent 
to the plant headworks 

· Six mechanically-cleaned fine bar screens for continuous removal of coarse solids from 
the influent wastewater  

· Eight vortex grit tanks for removal of inorganic matter such as sand, cinders, and other 
small pieces of mineral matter  

· Four primary settling tanks to remove organic and inorganic settleable solids  

· Sodium hypochlorite system for primary effluent under partial treatment 

· Settled Wastewater Pumping Station (SWWPS) containing five pumps to lift the 
primary effluent to the activated sludge system  

· Ferric chloride addition to secondary influent for phosphorus removal 

· Activated sludge system consisting of sixteen four-pass aeration tanks (also can be 
operated as eight, eight-pass tanks)  

· Sixteen final clarifiers 

· Four chlorine contact tanks 

· Sodium hypochlorite facilities for disinfection of plant final effluent 



 

Buffalo Sewer Authority 3-2 

No Feasible Alternative Evaluation 

 

In association with 

Disinfected secondary effluent is discharged through Outfall 002. The 
effluent limitations for this discharge set forth in the current SPDES permit 
are 30 mg/L and 45 mg/L for the monthly and 7 day averages, respectively, for both TSS and 
BOD5.  The permit limitations for fecal coliform are a 30-day geometric mean of 200/100 ml 
and a 7-day geometric mean of 400 /100 ml. The permit also contains a maximum limit for 
chlorine residual of 2.0 mg/l daily maximum.  

The SPDES permit allows all flows up to the plant headworks capacity and not passed through 
Outfall 002 to be discharged through Outfall 001 following primary clarification and 
disinfection. The permit requires that these flows be monitored for a range of parameters, 
including TSS, BOD5 and fecal coliform.  Similar to Outfall 002, Outfall 001 also has a 
chlorine limit of 2.0 mg/L daily maximum chlorine residual. 

Figure 3-1 presents an aerial view of the plant and shows the main treatment units and 
wastewater flow through the plant. 

 

3.2 Wet Weather Operation 

 

Figure 3-1: Bird Island WWTP Aerial View (source: Google Map) 



 

Buffalo Sewer Authority 3-3 

No Feasible Alternative Evaluation 

 

In association with 

The WWTP can operate in any of three operating modes depending on the 
influent flow as follows: 

Normal Mode is used under dry weather and minor wet weather conditions, when the plant 
influent flow is less than or equal to 160 MGD. All flow receives preliminary, primary and 
secondary treatment, and disinfection. Plant effluent discharges through outfall 002.  

 

Primary Bypass Mode is used under wet weather conditions when plant influent flow exceeds 
160 MGD with all units in service. The flow passes through the headworks and receives 
preliminary treatment (screening and grit removal). Flows up to 160 MGD receive primary 
treatment. Flows in excess of 160 MGD bypass the primary clarifiers and is conveyed with 
along with primary effluent to the secondary treatment process. All flow receives secondary 
treatment and disinfection and discharges through outfall 002.  

 

Partial Treatment Mode is used under wet weather conditions, when the plant influent flow 
exceeds the capacity of the secondary treatment system (~320 MGD). All flow receives 
preliminary treatment. Flow up to the secondary treatment capacity is directed to the secondary 
treatment process, treated, disinfected, and discharged through outfall 002.  Flow in excess of 
the secondary treatment capacity receives primary treatment only and is disinfected and 
discharged via outfall 001.  In this mode, the primary clarifiers also function as chlorine contact 
tanks for flows not receiving secondary treatment. 

 



 

Buffalo Sewer Authority 3-4 

No Feasible Alternative Evaluation 

 

In association with 

The WWTP’s State Pollutant Discharge Elimination System (SPDES) permit 
includes the following requirements for wet weather flows: 

· Outfall 001 (at the effluent end of the primary clarifiers) should be monitored for TSS 
and fecal coliform. 

· Outfall 001 has a limit of 2 mg/L for maximum total residual chlorine (TRC). 

· Per Footnote 1 to the SPDES Permit Outfall 001 monitoring table, “Flows shall be 
managed in accordance with the Wet Weather Operations Plan. All flows up to the 
headworks capacity and not passed through outfall 002 shall be passed through outfall 
001.”  

· Per Section VII - Best Management Practices for Combined Sewer Overflows for 
maximizing flow to POTW, “…The treatment plant shall be capable of receiving and 
treating: the peak design hydraulic loading rates for all process units, i.e. a minimum 
of 450 MGD through the plant headworks; and a minimum of 300 MGD through the 
secondary treatment works during wet weather in accordance with the Wet Weather 
Operating Plan...”. 

The 2007 BSA Wet Weather Operating Plan describes the three operating modes and identifies 
the critical components of the plant affected by wet weather flow.  Each critical component – 
equipment or unit process – has a corresponding wet weather operating objective and a set of 
guidelines for tasks to be performed prior to, during, and after a wet weather event.  

While the BSA currently uses all three operating modes as described above, a current hydraulic 
bottleneck at the primary bypass chamber upstream of the primary clarifiers currently prevents 
flows greater than approximately 270 MGD from reaching the secondary treatment process 
during partial treatment mode only.  During normal operation and primary bypass mode, the 
plant can convey up to 360 MGD of flow to the secondary process through this chamber.  
Improvements to this chamber are currently being implemented.  Therefore, the alternatives in 
this NFA evaluation assume that these improvements have been completed. Additionally, this 
hydraulic bottleneck is believed to trigger occasional activations of plant emergency Outfall 
01A upstream of the headworks fine screens during partial treatment mode events in response 
to significant storm events.   

3.3 Review of Historical Plant Influent Flow  

From January 2008 to January 2013, the pumped influent plant flow averaged 130 MGD. Daily 
total flows ranged from 74 MGD to a maximum of 461 MGD. Figure 3-2 shows the daily total 
flow frequency distribution for the historical plant influent flow dataset. 
[...]
Raw wastewater is pumped from downstream of the coarse bar screens by the pumps in the 
Raw Wastewater Pump Station (RWWPS) to the fine screen influent channel, where it 
flows by gravity through the fine screens, grit removal chamber, and to the primary influent 
chamber.    The RWWPS contains six wastewater pumps that pump out of two wet wells (3 
pumps per wet well).  Two of the 120-MGD pumps operate at constant speed and two 120-
MGD pumps are variable-speed.  The remaining two pumps (dual-speed) each have a 
maximum rated capacity of 120 MGD at the full speed of 180 rpm and a capacity of 60 
MGD at a reduced speed of 157 rpm.   According to the WWTP’s O&M manual, the 
pumps were designed to pump the entire capacity (563 MGD) of the intercepting sewer 
into the plant.  The pumps are controlled via liquid level in the two wet wells. 

Primary treatment facilities include four circular clarifiers that were constructed in the late 
1930’s.  Recent rehabilitation projects include repair of concrete and sludge collectors in 
the early 1990's and replacement of the scum collection system in 2003. Physical 
characteristics of the primary clarifiers are shown in Table 4-3.



 

Buffalo Sewer Authority 4-8 

No Feasible Alternative Evaluation In association with 

Table 4-3:  Primary Clarifier Physical Characteristics 

Characteristic Units 

Value 

Each Total 

No. of units  - 4 

Diameter ft. 160 - 

Side Water Depth ft. 14.5 - 

Area sq. ft. 20,100 80,400 

Volume Mgal. 2.4 9.6 

Weir length ft. 503 2,010 

 

4.2.1 Design Parameters for Primary Clarifiers 

When the WWTP was designed, a maximum recommended surface overflow rate (SOR) 
for the primary clarifiers was 3,000 gallons per day per square foot (gpd/sf).  This SOR 
translates to a maximum flow of 240 MGD to the primary clarifiers or 60 MGD per 
clarifier. However, the guidelines of the 2004 Recommended Standards for Wastewater 
Facilities (commonly called ‘Ten States Standards,) reduced the recommended maximum 
SORs for primary settling tanks to 2,000 gpd/sf and the NYSDEC has recommended to 
the BSA that this SOR be used when considering the primary clarifiers.  This SOR is 
equivalent to a hydraulic flow of 160 MGD to the existing clarifiers, or 40 MGD per 
clarifier, a decrease of 33 percent in the overall primary treatment process capacity. 

4.2.2 Current Primary Treatment Performance 

Raw wastewater and primary clarifier influent flow and wastewater statistics for the period 
from January 1, 2008 through January 30, 2013 were evaluated to assess current primary 
treatment performance. Table 4-4 summarizes raw wastewater and primary influent daily 
data.   

Within this dataset, there were 306 days (or approximately 61 times per year) that partial 
treatment mode was activated with reported primary effluent discharge volumes ranging 
from 1 MG to 1,260 MG.  

  



 

Buffalo Sewer Authority 4-9 

No Feasible Alternative Evaluation In association with 

 

Table 4-4: Primary Clarifier Influent Flow  
January 1, 2008 through January 30, 2013 

 WWTP Raw Wastewater Primary Clarifier Influent Flow 

Statistic 
Flow 

(MGD) 
TSS (mg/L) 

Partial 
Treatment Mode 

Not Activated 
(MGD) 

Partial Treatment 
Mode Activated 

(MGD) 

Average 131 96 97 127 

Max 521* 496** 187 242 

Notes:  * March 11, 2009 
 ** June 21, 2011 at 314 MGD Average Raw Influent Flow 
 

Influent flow per clarifier averaged 36 MGD per clarifier (SOR = 1,768 gpd/sf). 

Primary clarifier TSS removal performance when partial treatment mode was not activated 
is summarized in Table 4-5. The data indicate that effluent TSS concentrations remain 
relatively constant over the entire range of SORs. Average TSS removal performance 
shows a slight decline as SOR increases but does not appear to be statistically or, more 
importantly, environmentally significant.    

 
Table 4-5: Primary Clarifier Performance  
January 1, 2008 through January 30, 2013 

Statistic 

< 1,500 gpd/sf 
(30 MGD / clarifier) 

1,500 to 2,000 gpd/sf 
(30 to 40 MGD / clarifier) 

>2,000 gpd/sf 
(40 MGD / clarifier) 

Influent 
TSS 

Effluent 
TSS 

TSS 
Removal 

Influent 
TSS 

Effluent 
TSS 

TSS 
Removal 

Influent 
TSS 

Effluent 
TSS 

TSS 
Removal 

mg/L mg/l % mg/L mg/l % mg/L mg/l % 

No. of Days 
from 2008 
to Jan 2013 

478 860 426 

Max 288 
(1/24/10) 54 81% 416 

(9/20/11) 78 81% 496 
(6/22/11) 92 81% 

Min 36 
(12/21/09) 40 -11%2 22 

(3/6/11) 20 9% 30 
(3/7/2011) 26 13% 

Average 96 52 46% 93 52 44% 93 56 40% 

Notes:  
1. Statistics shown are for days that partial treatment mode was not activated and exclude days when primary influent flow 

meters were not reading properly (approximately 3 percent of the total data period).  
2. In this case, primary influent TSS is less than the effluent indicating little to no improvement in solids removal, most likely 

attributed to very dilute flow. 



 

Buffalo Sewer Authority 4-10 

No Feasible Alternative Evaluation In association with 

Primary clarifier effluent TSS for days that partial treatment 
was not activated and days that partial treatment mode was activated for the period from 
January 1, 2008 through January 30, 2013 are shown in Table 4-6.   

Table 4-6:  Primary Clarifier Effluent Performance Comparison 

January 1, 2008 through January 30, 2013 

 
Normal Operating 

Conditions 
Partially Treated 

Flow 

 

Primary 
Effluent TSS 

(mg/L) 

TSS 
(mg/L) BOD (mg/L) 

Average 52 88 54 

Max 254 344 124 
Min 10 1 1 

Note: Statistics shown exclude days when primary influent flow meters were not reading properly.  

4.2.3 Primary Treatment Performance Investigations 

Several investigations were undertaken by the BSA in the mid-2000s to evaluate the 
effectiveness and potential enhancements to primary treatment performance.  The 
investigations included hydraulic testing, adding chemicals to the existing primary 
clarifiers for enhanced settling, and the installation of an energy dissipating baffle in one 
primary clarifier.   

4.2.4 Hydraulic Characteristics Testing 

The BSA retained CPE Services, Inc. in 2004 to evaluate the performance of the existing 
four primary clarifiers under high flow conditions. One of the primary clarifiers was 
subjected to an influent flow rate of 40 MGD and a second to a 60 MGD flow.  Dye 
addition, vertical solids profiling, and drogue current measurements were then performed 
to evaluate the clarifier performance under the given flows and loads.   

The clarifier evaluation indicated that: 

1. The higher flow rate of 64 MGD per clarifier appears to limit the effectiveness of the 
primary clarifiers for TSS removal.  Performance of the clarifier at 43 MGD resulted 
in better performance than the clarifier tested at 64 MGD. 

2. Concentration currents and downward and outward velocities within the clarifiers 
limit the formation of a sludge blanket at higher flow rates.   



 

Buffalo Sewer Authority 4-11 

No Feasible Alternative Evaluation In association with 

3. The existing sludge collection mechanisms and 
effluent weir configuration were adequate for their particular functions. 

CPE Services, Inc. made several recommendations to improve clarifier performance under 
higher flows, including the use of larger diameter center wells and separate energy-
dissipating inlets to improve the distribution of flow and flocculation of wastewater solids.  
The report also noted that these improvements would likely be more effective if chemical 
addition was also employed. Testing of a sloped peripheral baffle supported from the outer 
wall was also recommended.  

4.2.5 Full-Scale Primary Treatment Testing  

The BSA performed testing on the addition of ferric chloride and polymer to one primary 
clarifier. However, testing results were mixed with no conclusive evidence to suggest that 
chemical addition significantly improved performance.  However, with additional 
modifications to the existing clarifiers, as discussed in Section 4.1.6, the use of ferric 
chloride and polymer was again tried and it was found that 53 percent of TSS and 31 
percent of BOD5 was removed.  Therefore, it appears that the use of chemicals plus 
additional improvements in terms of clarifier baffling did increase the performance of the 
clarifiers.  This is most likely because the baffled inlet provides improved hydraulic 
mixing conditions for flocculation with the chemicals. 

4.2.6 Full-Scale Baffle Testing 

The BSA installed a Flocculating Energy Dissipating Well Arrangement (FEDWA™) in 
primary clarifier No. 2 in December 2007. Side by side testing of the FEDWA™-baffled 
primary clarifier and one without the baffle was performed and results reported in the 
WEFTEC 2010 proceedings (Applegate et.al).  Testing was performed at a target SOR of 
3,000 gpd/sf. The following activities were also performed: 

· Computational fluid dynamics (CFD) modeling to project the hydraulic 
improvements  

· Dye dispersion and velocity (drogue) testing to confirm the hydraulic 
improvements 

· System performance data analysis of side-by-side testing of clarifiers with and 
without the baffle 

The dye and drogue testing (dye and drogue) demonstrated that the FEDWA™ baffle 
improved performance and reduced the bottom velocity currents with reduced solids 
scour. The baffled inlet also provided better flocculation and settling.  The data show that 
the baffled clarifier averaged higher TSS and BOD removals than the unmodified clarifier 
over four days of intensive sampling. Primary clarifier No. 2 achieved 5 percent to 20 
percent greater TSS removal and 4 percent to 30 percent greater BOD removal at SORs 



 

Buffalo Sewer Authority 4-12 

No Feasible Alternative Evaluation In association with 

between 2,000 gpd/sf and 2,500 gpd/sf, than observed in the 
unmodified clarifier. Additionally, the test results suggested that the baffled inlet resulted 
in a more concentrated underflow solids concentration.  However, the BSA ultimately 
decided that the incremental benefit of adding the FEDWA™ baffle system to the 
remaining clarifiers was not worth the extra cost involved, and therefore, baffles were not 
installed in the remaining clarifiers. 

4.2.7 Recent Hydraulic Modeling of the Primary Bypass Chamber 

Historically, the primary bypass has been hydraulically limited to approximately 270 
MGD of flow to the secondary treatment in the Partial Treatment Mode. The flow 
bottleneck became more apparent following a change in the Activated Sludge system from 
conventional activated sludge mode to step feed mode in May 2008.  This change lowered 
the solids loading to the final clarifiers and removed hydraulic limitations of the secondary 
system during wet weather.  It was realized that by operating in this mode, the secondary 
system could now process peak design flows of up to 360 MGD.  However, only about 
270 MGD can hydraulically pass through the primary bypass channel during partial 
treatment events.  

In dry weather, flows enter the WWTP’s raw sewage wet well and are lifted by up to five 
influent pumps to the fine screen channels, and then to the vortex grit removal system via 
two 9-ft by 9-ft concrete channels to the primary bypass structure. Flows are then directed 
through the primary clarifiers, enter the lower level effluent channels, pass through sluice 
gate 18 and enter the settled wastewater pumping station for conveyance to the secondary 
treatment process. Due to the elevation and configuration of the existing primary clarifiers, 
flow that enters the primary bypass structure preferentially flows through the clarifiers 
rather than to the settled wastewater pumping station wet well.  Due to this restriction, 
flow to the secondary processes is currently limited to approximately 270 MGD during 
partial treatment.   

The culmination of recent modeling efforts was the development of the design of 
modifications to the primary bypass structure to achieve an instantaneous primary bypass 
capacity of 360 MGD during partial treatment mode.  The design includes modifications 
to the existing primary influent channels in the primary bypass area to allow additional 
flow to bypass primary treatment and go directly to the primary effluent channel and the 
settled wastewater pump station wet well during partial treatment.   These modifications 
consist of the following: 

· Construction of a below-grade structure on the east side of the existing Primary 
Effluent Junction Chamber connecting it to the north wall of the Primary Influent 
Channel; 

· Installation of two new sluice gates on the east face of the Primary Effluent 
Junction Chamber; 



 

Buffalo Sewer Authority 4-13 

No Feasible Alternative Evaluation In association with 

· Demolition of portions of existing Primary Influent 
Channel walls to provide openings for flow to move into a new chamber; and  

· Providing stop logs and stop log supports in both of the Primary Influent Channels 
for isolation of these channels in the future. 

Figure 4-4 shows a schematic of the proposed modifications.   

 

Figure 4-4: Proposed Partial Treatment Flow Schematic 

4.2.8 Existing Primary Treatment Capacity 

While the WWTP has previously processed flows of up to 240 MGD through the primary 
clarifiers with good results, the BSA is willing to consider the Agencies’ request to limit 
the total primary treatment capacity to 160 MGD (or 40 MGD per clarifier) for 2012 
LTCP Update planning purposes, corresponding to a maximum surface overflow rate of 
2,000 gpd/sf cited in the most recent guidelines in the Ten States Standards document. 

4.3 Primary Effluent Disinfection 

As per the facility’s discharge permit, the BSA disinfects all primary effluent when 
operating in the partial treatment mode.  Currently, sodium hypochlorite is added at the 
influent box to each pair of clarifiers.  Disinfection is provided in conjunction with the 
clarification process prior to discharge to Outfall 001.  The chemical feed system is 
manually operated with WWTP staff adjusting feed rates as plant flows and operation 
vary.  Outfall 001 has daily maximum chlorine residual limitation of 2.0 mg/Land a 
requirement to monitor fecal coliform levels. As such, the BSA’s operating strategy 
appropriately targets compliance with the effluent chlorine residual. 



 

Buffalo Sewer Authority 4-14 

No Feasible Alternative Evaluation In association with 

The existing primary clarifiers provide a detention time of 
approximately 86 minutes at a maximum flow of 160 MGD and which significantly 
exceeds the Ten States Standards guideline for a 15-minute minimum contact time for 
conventional disinfection.  

The plant data for the January 2008 through 2013 period indicate significant variability in 
primary effluent fecal coliform levels during partial treatment operation. Daily values 
ranged significantly. 

4.4 Secondary Treatment 

4.4.1 Design Parameters for Secondary Treatment Process 

The secondary treatment system at the WWTP is an activated sludge process configured to 
operate in conventional plug flow, step feed, and contact stabilization modes of operation.  
The system includes 16 four-pass aeration tanks and 16 final clarifiers arranged in two 
batteries (“A” and “B”).  Each battery has eight aeration tanks and eight final clarifiers, 
two blowers, three return activated sludge (RAS) pumps, and two waste activated sludge 
(WAS) pumps.  Table 4-6 summarizes the design parameters for the existing system. 

Primary effluent and raw wastewater bypassing primary treatment in primary bypass 
mode is pumped to the aeration tanks using the Settled Wastewater Pumping Station 
(SWWPS).   

Table 4-7: Secondary Treatment System  

Characteristic Units 
Value 

Each Total 

Aeration Tanks  
No. of units  - 16 
Surface area sq. ft. 19,200 307,200 
Depth ft. 15 - 
Volume Mgal. 2.15 34.4 

Final Clarifiers  
No. of units   16 
Diameter ft. 130 - 
Side water depth ft. 12 - 
Surface area sq. ft. 13,333 213,330 

 



 

Buffalo Sewer Authority 4-15 

No Feasible Alternative Evaluation In association with 

4.4.1.1 Settled Wastewater Pumping Station 

The settled wastewater pumps convey flow from the settled water wet well to the activated 
sludge process.  Both primary effluent and flow that bypasses the primary clarifiers feed 
the settled water wet well. 

The settled water pump station contains five pumps:  four variable speed pumps (Pumps 
No. 1, 2, 5, 6) and one constant speed pump (Pump No. 3). Pumps No. 1, 2 & 3 are on east 
side of the station and Pumps No. 5 and 6 are on west side. There is no Pump No. 4, but 
there is an area reserved for the addition of a 6th pump, if necessary, in the future. 

Each pump has a capacity of 83,400 gpm or 120 MGD at approximately 88 percent speed, 
so with four pumps in operation, approximately 480 MGD can be conveyed to the 
secondary treatment process.   If all pumps are at full speed, the estimated capacity is 
approximately 140 MGD per each pump.  

4.4.1.2 Aeration Tanks 

The aeration tanks are currently operated in step feed mode, with primary effluent fed to 
passes 1 and 5 and RAS fed to pass 1 (tanks are operated in pairs, forming four eight pass 
tanks in each battery).  Process modeling indicates that the capacity of the aeration tanks 
operating in step feed mode to be 360 MGD, with the capacity limited by the secondary 
clarifiers, and not the aeration tanks themselves.  

4.4.1.3 Secondary Clarifiers 

As indicated in Table 4-7, there are sixteen final clarifiers or eight clarifiers in each 
battery.  Each clarifier currently has approximately 48 six-inch diameter and 14 eight-inch 
diameter orifices in the bottom of the peripheral influent trough, spaced at approximately 
6.5-ft apart.  Flow is fed to the clarifiers down through the influent orifices and into the 
clarifiers.  Clarifier effluent flows over the clarifier weirs and into the effluent channel, 
which is located just inside the clarifier influent channel. 

4.4.1.4 Chlorine Contact Tanks 

The four existing chlorine contact tanks are each 120 feet by 75 feet, with a side water 
depth of 15 feet, and six passes in each tank.  They are designed to meet the Ten States 
Standards recommended minimum contact time guideline of 15 minutes at a peak flow of 
360 MGD.  Therefore, the chlorine contacts provide adequate capacity for the Alternative 
B scenarios.   

The existing sodium hypochlorite chemical feed systems, located in the Chlorination 
Building, was designed and constructed in 1999-2000 to provide disinfection up to the 360 
MGD capacity of the secondary treatment process.  



 

Buffalo Sewer Authority 4-16 

No Feasible Alternative Evaluation In association with 

4.4.2 Previous Modeling of Secondary Treatment 
Process (Process and Hydraulics) 

Prior to the 2004 WWTP wet weather capacity evaluations, the WWTP operations staff 
has reported problems with solids washout during extreme wet weather conditions.  In 
order to assess the system performance and evaluate the observed capacity concerns, the 
BSA has completed a number of studies as part of the 2004 LTCP submittal including:  

· Computer process modeling to evaluate alternate modes of operation. The GPS-
X dynamic computer model was used to develop a model of the secondary 
treatment process.  The model was calibrated to historical operating conditions 
using 2000-2001 data and used the then-current configuration of plug flow in the 
four-pass activated sludge tanks.  The calibrated model was used with a simulated 
wet weather event utilizing historical WWTP hourly flows and projected influent 
TSS and BOD concentrations to simulate first flush loadings and subsequent 
loadings to the secondary system.  A maximum flow rate of 360 MGD was used.    

· Hydraulic modeling to determine hydraulic capacity. A hydraulic analysis for the 
secondary treatment system included the treatment processes from the Settled 
Wastewater Pump Station to Plant Outfall 002. The downstream boundary 
condition was the maximum water surface elevation of the Niagara River, from the 
1970s WWTP design drawings.  The evaluation considered both plug flow and 
step feed operation with varying numbers of aeration tanks and 15 of the 16 final 
clarifiers in service.  

The modeling considered a maximum secondary system hydraulic capacity of 360 MGD 
for both plug flow and step feed operating modes.  At this flow, and with 15 of the 16 final 
clarifiers in service, the model projected water surface elevations that would not result in 
the  overflow of any secondary system tank or chamber walls.  However, under the 2004 
modeled conditions, the projected solids loading rates (SLR) exceeded 50 pounds per day 
per square foot (lb/d/sf), the maximum recommended rate guideline from the 2004 Ten 
States Standards at flows greater than 260 MGD at the historical average mixed liquor 
suspended solids (MLSS) concentration of 3,270 mg/L with a 40 percent return sludge 
rate.  As a result, several alternatives were voluntarily evaluated to achieve better 
performance in the secondary process were developed and evaluated at that time.  These 
alternative modes included: 

1. Continuing plug flow operation at a lower SRT;  

2. Modifying each aeration tank to operate in a 4-pass step feed configurations; and  

3. Using two aeration tanks in series and modifying and operating them to operate as 
eight 8-pass aeration tanks. 



 

Buffalo Sewer Authority 4-17 

No Feasible Alternative Evaluation In association with 

Each alternative was evaluated using a maximum MLSS 
concentration of 2,500 mg/L to the final clarifiers and assuming 15 of 16 final clarifiers in 
operation with the maximum solids loading rate of 40 lb/d/sf.  The 40 lb/d/sf loading rate 
is less than the maximum loading rate guideline suggested in Ten States Standards of 50 
lbs/d/sf.  The model also assumed that average flow conditions preceded the wet weather 
event. The results projected peak solids flux rates less than the 40 lb/d/sf target, no 
washout of solids, and plant effluent containing less than 15 mg/L TSS and BOD5. The 
results also indicated the oxygen supply capability of the existing diffusers were sufficient 
for all alternatives for average and peak flow conditions based on an assumed diffuser 
oxygen transfer performance factor (alpha value).  

Conclusions of the 2004 hydraulic and process modeling were: 

· Enhanced compliance with SPDES effluent discharge permit limits could be 
achieved for the step feed alternatives for flows up to 360 MGD. 

· The alternatives could achieve the discharge limits with reasonable capital costs. 

· Step feed operation would result in more reliable operation at higher flows than the 
plug flow operation and would have lower sludge production.  The step feed 
alternatives were also expected to improve sludge settleability and provide 
additional operational flexibility during wet weather events. 

· The construction of three additional secondary clarifiers may increase benefits to 
the WWTP, by reducing the hydraulic and solids loadings on the clarifiers, 
offering additional solids storage during wet weather events, and providing process 
redundancy. 

The 2004 Report recommended that the BSA do the following: 

· Conduct a full-scale trial in step feed mode using two aeration tanks in series and 
influent feed distribution of 50 percent-0-50 percent-0 in the four passes, 
respectively; 

· Clean the fine-bubble diffusers in nine aeration tanks to improve oxygen transfer 
efficiencies; 

· Retrofit the final clarifiers with TowBro® suction manifold type sludge collection 
mechanisms to maximize final clarifier performance;  

· Install electric actuators on gates between the aeration tanks ; 

· Install a polymer feed system to improve wet weather performance of the final 
clarifiers;   



 

Buffalo Sewer Authority 4-18 

No Feasible Alternative Evaluation In association with 

· Remove grit and solids from the aeration tanks; 
[...]
discussions between the BSA and the USEPA and the NYSDEC at a February 12, 2013 
meeting, subsequently documented in the NFA Work Plan submitted to the regulatory 
agencies on March 1, 2013 and revised based on the USEPA response dated March 21, 
2013.  The wet weather flow alternatives matrix is presented on Figure 5-1.  

 

The following assumptions were agreed upon with the Agencies for the purpose of these 
evaluations 

· The maximum peak flows to the WWTP are limited to 560 MGD. 

· BSA is willing to de-rate the existing primary clarifiers to a total capacity of 160 
MGD (or 40 MGD per clarifier) in response to the Agencies’ request. 

Figure 5-1: Summary of Evaluated Alternatives 



 

Buffalo Sewer Authority 5-2 

No Feasible Alternative Evaluation 
In association with 

· Unless otherwise noted, primary treatment alternatives that expanded the primary 
treatment capacity considered a separate chlorine contact tank to be used for high-
rate disinfection of partially-treated flow under wet weather conditions.   

Three groups of alternatives (A, B and C) correspond to evaluated improvements for 
increasing the capacity of the secondary treatment process.  While the existing secondary 
system conditions will serve as baseline (Alternative A, as shown in Figure 5-1), two 
additional secondary system capacity alternatives were evaluated and include: 

· Alternative B – Increase the secondary process capacity to reliably handle a 
sustained flow of 360 MGD 

· Alternative C – Increase the secondary process capacity to reliably handle a 
sustained flow of up to 400 MGD 

As shown, the wet weather flow alternatives primarily focus on first optimizing the amount 
of flow through the secondary treatment process and then further improving treatment 
performance of the primary treatment process under the partial treatment mode. Potential 
benefits of increasing the secondary system capacity in terms of reduced frequency and 
volume of the typical year partial treatment events are summarized in Table 5.1.  

Table 5-1: Typical Year Partial Treatment Events and Volumes  

 Alternatives A 
Secondary 
capacity  

320 MGD 

Alternatives B 
Secondary 
capacity 

360 MGD 

Alternatives C 
Secondary 
capacity 

 400 MGD 
Estimated Number of Partial 
Treatment Events 47 42 41 

Predicted Volume Receiving 
Primary Treatment and 
Disinfection and not receiving 
Secondary Treatment  (MG/yr) 

1,040 716 464 

 

The alternatives assume that improvements to the primary bypass chamber have been 
completed to address the existing hydraulic bottleneck.  Those improvements are expected 
to be complete in the third quarter of 2014. 

In addition to treatment alternatives, a storage alternative was evaluated to limit flow into 
the primary treatment process such that the flows to the existing clarifiers will be limited to 
the hydraulic loading rate guideline in the current Ten States Standards. 



 

Buffalo Sewer Authority 5-3 

No Feasible Alternative Evaluation 
In association with 

A brief summary of considered alternatives is provided below, followed by a more detailed 
description of each alternative: 

· Secondary Treatment Alternatives A (approximately 320 MGD conveyed to the 
secondary treatment process): 

o Alternative A1 – Replace existing primary clarifiers with a new CEPT process 
with a capacity of up to 240 MGD (evaluation already completed as part of the 
2012 LTCP).  A new 240 MGD high-rate disinfection system for the CEPT is 
also considered under this alternative. 

o Alternative A2 – Replace existing primary clarifiers with a new HRT process 
with a capacity of up to 240 MGD (evaluation already completed as part of the 
2012 LTCP). As with Alternative A1, a new 240-MGD high-rate disinfection 
system is also included in this alternative. 

· Secondary Treatment Alternative B - These alternatives  involve improvements to the 
secondary treatment process to reliably treat up to 360 MGD (i.e., installing additional 
orifices in the secondary clarifier influent channel) and improvements to the primary 
treatment process to treat up to 200 MGD as follows: 

o Alternative B1 – Construct an additional primary clarifier to treat approximately 
40 MGD of additional capacity to achieve a total 200 MGD of primary treatment 
capacity in partial treatment mode, followed by a new 200-MGD chlorine 
contact tank for high-rate disinfection (i.e., larger dose of chlorine at a shortened 
chlorine contact tank of 5 minutes at peak flows).   

o Alternative B2 - Install a CEPT process sized for 40 MGD, followed by a new 
high-rate disinfection process sized for high-rate disinfection of up to 200 MGD. 
The new CEPT unit would be used in parallel with the existing primary 
clarifiers. 

o Alternative B3 - Install an HRT process sized for 40 MGD, followed by a new 
high-rate disinfection process sized for high-rate disinfection of up to 200 MGD.  
As with Alternative B2, the new HRT process would be used in parallel with the 
existing primary clarifiers. 

o Alternative B4 – Install a 13 million gallon storage tank to store influent plant 
flows in excess of 520 MGD (360 MGD of secondary treatment capacity, plus 
160 MGD of primary treatment capacity).  The stored flows would then be sent 
through the secondary treatment system after the wet weather event subsides. 

o Alternative B5 – Install a CEPT process sized to handle up to 200 MGD to 
replace the existing primary treatment process, followed by a new high-rate 
disinfection process also sized for 200 MGD.  This CEPT process would 



 

Buffalo Sewer Authority 5-4 

No Feasible Alternative Evaluation 
In association with 

completely replace the existing clarifiers and would be sized approximately 40 
MGD smaller than the process proposed for Alternative A1 as more flow would 
be directed to the secondary treatment process under the ‘B’ alternatives as 
opposed to the ‘A’ alternatives.   

o Alternative B6 – Install an HRT process sized to handle up to 200 MGD, 
followed by a new high-rate disinfection process also sized for 200 MGD.  The 
sizing of this alternative follows the same logic as Alternative B5, above. 

· Secondary Treatment Alternative C – This set of alternatives  involves improvements to 
the secondary treatment process to reliably treat up to 400 MGD in partial treatment 
mode (i.e., two additional secondary clarifiers, expansion of the existing secondary 
chlorine contact tank to accommodate an additional 40 MGD of flow at a minimum 15 
min. contact time, and the addition of orifices in the secondary clarifier influent 
channels) and maintaining the existing primary treatment process of 160 MGD as 
follows: 

o Alternative C1 – Identify needed improvements to the existing primary clarifiers 
and upgrade them as necessary to keep them in good working order.  The 
existing primary clarifiers will be used for primary treatment and disinfection of 
flows up to 160 MGD. 

o Alternative C2 – Consider installing a separate 160 MGD high-rate disinfection 
facility in addition to performing the improvements described under Alternative 
C1.  This alternative was added at the Agencies’ request. 

5.1 Description of Technologies Considered 

5.1.1 Technologies for Increasing Secondary Treatment Capacity 

5.1.1.1 Modifications to WWTP to Get to a Sustained Secondary Treatment System Capacity of 360 
MGD 

As described previously in Section 4, the plant has been able to treat sustained flows of up to 
320 MGD in the secondary treatment process and up to 360 MGD in normal and primary 
bypass modes.  However, as indicated above, a hydraulic bottleneck at the primary bypass 
chamber currently prohibits flows greater than approximately 270 MGD from reaching the 
secondary system during partial treatment mode.  Improvements to the primary bypass have 
been designed and are expected to be implemented by the third quarter of 2014.  All 
alternatives considered below build on this system improvement. 



 

Buffalo Sewer Authority 5-5 

No Feasible Alternative Evaluation 
In association with 

5.1.1.2 Additional Secondary Clarifiers to Achieve Higher Sustained Secondary Treatment System 
Capacities 

In increasing the overall treatment capacity of the secondary treatment process to 400 MGD, 
the installation of addition secondary clarifiers was considered.  Additional secondary 
clarifiers would increase overall redundancy within the secondary treatment process, but 
would not provide any appreciable additional treatment efficiencies at flows up to 360 
MGD.   Recent plant operating data indicate that by switching to step feed mode in 2008 
and 2009, plant staff has been able to maintain solids loading rates under the 50 lbs/d/sf 
maximum loading rate, while achieving an overall 92 percent TSS reduction efficiency. At 
higher flows up to 400 MGD, it is projected that two additional secondary clarifiers would 
be required to maintain appropriate solids and hydraulic loading rates to the clarifiers.    

5.1.2 Technologies for Increasing Primary Treatment Capacity 

5.1.2.1 Retain Existing Primary Settling Tanks  

As considered by corresponding alternatives, the existing four primary treatment tanks will 
continue to be maintained to handle a peak flow of 160 MGD during partial treatment mode.  
The existing tanks are functional, but dated, and like any other clarifiers will require 
periodic upgrade and repair to be kept in service.  These tanks have historically achieved an 
average solids removal rate of approximately 40 percent and are expected to continue 
achieving similar or better performance with adding inlet baffles to three clarifiers as 
described below as well as by limiting the peak flows which reach the primaries during wet 
weather.  The current tanks also serve as chlorine contact tanks for primary effluent 
disinfection during partial treatment; note however that this practice was assumed to remain 
unchanged only for alternative C1.  Alternatives that considered retaining the existing 
primary clarifiers only assumed that their scum and sludge collection equipment and 
primary sludge pumps would be replaced.  

5.1.2.2 Additional Primary Settling Tanks 

The installation of additional primary settling tanks would improve performance and 
increase treatment redundancy by reducing the overall hydraulic loading rate to each 
clarifier.  Ten State Standards guidelines recommend a maximum hydraulic loading rate of 
2,000 gpd/sf at design peak hourly flows, and any additional primary settling tanks would be 
sized to achieve that surface overflow rate at design peak hourly flow.    

5.1.2.3 Chemically Enhanced Primary Treatment (CEPT) 

New CEPT facilities were considered and involve the addition of metal salts and coagulant 
chemicals (polymer) to the primary influent flow to increase flocculation and settling of 
solids.  For CEPT operation, a coagulant (such as ferric chloride) would be added to a rapid 
mix chamber.  In this chamber, intense mixing with a short detention time disperses the 
coagulant throughout the primary influent.  A typical ferric chloride dose in the rapid mix 



 

Buffalo Sewer Authority 5-6 

No Feasible Alternative Evaluation 
In association with 

chamber of a CEPT facility is 30 mg/L, and a typical hydraulic detention time is 
approximately 1 minute.   

CEPT can result in effective removal of suspended solids at higher surface overflow rates 
associated with wet weather flows.  Required facilities include chemical mixing and 
flocculation tankage, primary settling tanks and chemical handling facilities.  As an added 
benefit, CEPT tanks can be operated, without chemical addition, as primary clarifiers for 
average influent flows.  

Upstream of the primary clarifiers, rapid mix and flocculation basins would be required to 
create floc particles.  A low dose of polymer (< 0.5 mg/L) can be added, if necessary, to 
further promote enhanced flocculation.  A typical CEPT flocculation basin has a hydraulic 
detention time of 20 minutes under less intense mixing action than within the rapid mix 
zone.  The longer detention time and gentler mixing creates ideal conditions for floc 
formation.  Figure 5-2 illustrates the CEPT process. 

 

 

Rapid Mix 
Basin

Floccu-
lation
Basin

Primary Clarifiers 

Ferric 
Chloride

Polymer

To Disinfection 
Tanks

From Grit Tanks

Primary Sludge to 
Solids Treatment 

Figure 5-2: CEPT Process Schematic 



 

Buffalo Sewer Authority 5-7 

No Feasible Alternative Evaluation 
In association with 

5.1.2.4 Ballasted Flocculation (High Rate Treatment) 

Ballasted flocculation, or high rate treatment (HRT), is a process that utilizes ballast 
materials (particles of sand or thickened sludge) in conjunction with chemical addition to 
enhance the flocculation and settling of solids. This technology has been shown to achieve 
an average solids removal rate of 80 to 85 percent.  Implementing this technology includes 
construction of mixing, flocculation and settling tanks and the associated chemical and 
support facilities.  While achieving high solids removal rates, this technology has higher 
capital and operation costs and tends to be more complex than other solids removal 
technologies.     

HRT technologies typically treat higher flows at SORs of around 30,000 gpd/sf, but can also 
operate at higher SORs.  These overflow rates are 15 times greater than that of newly 
constructed conventional primary clarifiers. The higher allowable SORs allow for a smaller 
process footprint while achieving adequate solids removals.  

Two HRT technologies considered were the Actiflo® process and the Densadeg® process. 
The Actiflo® process uses microsand-enhanced flocculation and settling.  A schematic of 
the Actiflo® process is presented on Figure 5-3.  A coagulant, such as ferric chloride, is 
added to the wastewater in a rapid mix tank. The coagulated wastewater enters a second 
tank, called the injection tank, where polymer and microsand (80 to 120 micron) are added.  
The microsand provides a large contact area to accelerate the settling of floc while polymer 
causes destabilized suspended solids to bind to the microsand. The particles agglomerate in 
the maturation tank and grow into high-density flocs known as microsand ballasted flocs, 
which settle quickly at the bottom of a settling tank.  The efficiency of settling is further 
increased by the use of lamella tubes in the settling zone. 

 

 
Figure 5-3: HRT Actiflo® Schematic 



 

Buffalo Sewer Authority 5-8 

No Feasible Alternative Evaluation 
In association with 

The solids/microsand mixture collected in the settling zone is pumped to hydrocyclones 
where the solids are separated from the microsand by centrifugal force.  The recovered 
microsand is re-injected into the process and the solids discharged to the plant’s solids 
handling process train for further processing.  The Actiflo® system produces a relatively 
thin sludge, typically less than 0.5 percent solids. 

The Densadeg® process incorporates three process zones:  the reactor zone, the pre-
settling/thickener zone, and the clarification zone.  The process, shown in Figure 5-4, is 
similar to the Actiflo® process except that thickened sludge is used to aid in floc formation. 
In the rapid mix zone, influent wastewater is combined with a coagulant and then with 
polymer in the subsequent reactor zone. A portion of the thickened sludge from the 
settling/thickener zone is also injected into the reactor zone and the wastewater/sludge 
mixture is further flocculated through more intense mixing in a draft tube.  Ultimately, the 
slurry passes over a submerged weir into the clarifier/thickener zone.  Here, separation of 
the solids and supernatant occurs. 



 

Buffalo Sewer Authority 5-9 

No Feasible Alternative Evaluation 
In association with 

The dense sludge produced by the Densadeg® process settles to the bottom of the 
clarification zone and is thickened to approximately 2 percent to 4 percent.  The supernatant 
flows upward in the thickener/clarifier through lamella tubes, which provide high-rate 
removal of the remaining solids.  The clarified effluent is collected via a series of weir 
troughs.  

HRT facilities can be used in conjunction with the existing primary clarifiers or could 
completely replace the primary clarifiers.  If replacing the existing clarifiers, a minimum 
number of HRT tanks would need to operate continuously in full HRT mode during dry 
weather, because the clarification/thickening zone does not provide enough surface area to 
act as effective clarifiers without the ballast and chemicals.  During wet weather, additional 
HRT tanks would be placed in service with the effluent conveyed to secondary treatment.  
Once influent flow exceeds the secondary treatment capacity, the HRT effluent would 
discharge directly to the WWTP outfall.  

Implementation of HRT technologies typically requires complex design and construction 
issues.  However, the HRT technologies still provide significant treatment benefits.  Similar 
to CEPT, separate disinfection facilities are required for HRT technologies.  

5.1.2.5 Storage  

In lieu of providing treatment via additional clarifiers, CEPT, HRT, or a combination of 
these technologies, storage facilities that provide wet weather equalization of peak flows 
into the WWTP that exceed the primary clarifier capacity could be used. Equalization 
volume at the WWTP would be sized to capture and store primary influent flow in excess 

Figure 5-4: HRT Densadeg® Schematic 



 

Buffalo Sewer Authority 5-10 

No Feasible Alternative Evaluation 
In association with 

of the stipulated (for purposes of this evaluation) primary clarifier capacity of 160 MGD 
and the secondary system capacity of 320 or 360 MGD.   

The excess wastewater is typically stored until wet weather flows subside and secondary 
treatment capacity is available, at which point the stored wastewater would be bled back into 
the system at a controlled rate. A detailed evaluation of the “typical year” hydrograph of 
flows reaching the plant was performed to identify the potential storage volumes that would 
be required.  This evaluation indicated that to fully capture the remainder of flow conveyed 
to the treatment plant, a storage tank with a capacity of approximately 13 to 30 MG would 
be required.  Thirteen million gallons are required if the sustained capacity of the secondary 
treatment system is 360 MGD and 30 million gallons are required at the current sustained 
treatment capacity of the secondary treatment system of 320 MGD. These storage volumes 
are in addition to those considered within the collection system.  Note that providing 30 MG 
of equalization for alternatives with the secondary system capacity of 320 MGD was 
considered unfeasible.  

There are currently no existing plant facilities that could be converted into storage tanks and 
little available space for the construction of new storage facilities.  The only potential 
location for a storage tank is the ash lagoon site. Additionally, plant hydraulics may require 
a new pump station to convey primary influent flows to the storage tank and a second 
station to pump the tank contents back to the primary clarifiers. Plant site space limitations 
also impact the ability to site any new pumping stations. 

5.1.3  Disinfection Technologies 

Although water quality modeling efforts previously undertaken suggest that CSO-related 
discharges do not preclude the attainment of water quality standards in the Niagara River, 
the BSA’s SPDES permit requires that primary effluent not receiving subsequent secondary 
treatment receive disinfection prior to discharge from Outfall 001.  Currently this process 
uses sodium hypochlorite dosed to the primary clarifier influent distribution boxes and relies 
on the clarifier volume for contact time. As stated previously, one of the regulatory agency 
comments on the NFA submitted with the 2012 LTCP involved their concern relative to the 